
Parts Breakdown 5077B

Page 1 of 3 8/18/2010



Parts Breakdown 5077B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 265315-4 H.F.H. BOLT M8X20, 5277B  1
 2 224275-9 OUTER FLANGE, 5620DWA  1
 3 224268-6 INNER FLANGE 40 5277NB  1
 4 322302-7 SPINDLE, 5077B (T2)  1
 5 254001-2 WOODRUFF KEY 4, HM1810  1
 6 285809-3 BEARING RETAINER 23-36, 9218PB  1
 7 211251-2 B.BEARING 6003LLB, 5277B  1
 8 961201-4 RETAINING RING S-42, 5037NB  1
 9 315964-8 SAFETY COVER, 5077B  1
 10 231775-2 TEN. SPRING 4, 5077B  1
 11 911231-5 P.H. SCREW M5X20, HR4002  3
 12 322063-9 HOUSING W/O BEARING, 5077B  1
 13 922311-2 H.S.H. BOLT M6X12, 5077B  1
 14 263002-9 RUBBER PIN 4, HR2400  1
 15 211061-7 B. BEARING 6000LLB, 6222DWE  1
 16 961056-7 RETAINING RING S-16, 5077B  1
 17 221396-8 HYPOID GEAR 36, 5077B T2  1
 18 257613-0 SLEEVE 16, 5077B  1
 19 152309-7 BLADE CASE, 5077B  1
 20 922341-3 H.S.H. BOLT M6X25, HM1100C  3
 21 262501-8 RUBBER SLEEVE 6, 5005BA  1
 22 251350-8 C.H. SCREW M6X28, 5277B  1
 23 812166-2 INDICATION LABEL,SHAFT LOCK,LS1011  1
 24 953106-2 RIVET 0-5, HM1500  2
 25 855906-5 NAME PLATE, 5077B  1
 26 941102-2 F. WASHER 5, HM1100C  4
 27 922251-4 H.S.H. BOLT M5X30, 5077B  4
 28 643650-4 BRUSH HOLDER CAP, 5007MG  2
 29 181047-4 CARBON BRUSH SET 154,5402A  1
 29 194986-9 CARBON BRUSH SET CB-154, UC3530A  1
 30   159609-6   MOTOR HOUSING, 5077B  1
 31 664487-6 CORD  1
 32 682505-8 CORD GUARD, 2711  1
 33 687001-1 STRAIN RELIEF, 6013BR  1
 34 911133-5 P.H. SCREW M4X18, N9501B  2
 36 415331-8 HANDLE COVER FOR 5077B  1
 37 263002-9 RUBBER PIN 4, HR2400  1
 38 651046-5 SWITCH, 5077B  1
 39 421279-4 DUST COVER, 4110C  1
 40 911148-2 P.H. SCREW M4X25, 5057KB  4
 41 922216-6 H.S.H. BOLT M5X14, 5077B  2
 42 941102-2 F. WASHER 5, HM1100C  2
 43 162130-6 SIDE GRIP, 5077B  1
 44 343405-4 LEVER, 5077B  1
 45 911111-5 P.H. SCREW M4X10, LS1011  1
 46 231928-3 RING SPRING 8, LS1013  1
 47 256633-1 PIN 6, LS1016L  1
 48 231240-1 COMP. SPRING 7, 2414B  1
 49 961057-5 RETAINING RING S-17, 2711  1
 50 159559-5 GEAR HSG COMP., 5077B T2  1
 51 322474-8 SEAL RING 17, 5077B T2  1
 52 211278-2 BALL BEARING 6203DDW, 5077B (T2)  1
 53 251343-5 BINDING HD SCREW M5X12, 5077B  3
 54 241111-4 FAN  1
 55 514996-4 ARMATURE ASS'Y, 5077B T2  1
 56 681625-5 INS. WASHER, HR2400  1
 57 211033-2 B. BEARING 608LB, 5091D  1
 58 410916-5 BAFFLE PLATE, 5077B  1
 59 911290-9 P.H. SCREW M5X65, GA7911  2
 60 524811-4 N/A  1
 61 253022-1 F. WASHER 8, 5277NB  1
 62 168163-9 BASE, 5077B  1
 63 924206-5 THUMB SCREW M5X10, 5077B  1
 64 251918-0 C.S.N. BOLT M8X24, 4110C  1

Page 2 of 3 8/18/2010



Parts Breakdown 5077B

 65 265882-9 SCREW M5X12, 5037NB,T1  1
 65 266180-4 SCREW M5X12,5037NB-T2  1
 65   266213-5   H.S.H. SCREW M5X12,2012NB  1
 66   941201-0   F. WASHER 8, 5037NB  1
 67 941202-8 F. WASHER 8, 5037NB  1
 68 343527-0 LEVER PLATE, 5077B  1
 69 343458-3 LOCK PLATE, 5037NB  1
 70 931402-8 HEX NUT M8, 5037NB  1
 71 911106-8 P.H. SCREW M4X8, NHP1310  1
 72 951228-2 SPRING PIN 6-45, 5077B  1
 73 921447-4 HEX BOLT M8X28, 5077B  1
 74 343458-3 LOCK PLATE, 5037NB  1
 75 343357-9 LEVER PLATE, 5077B  1
 76 941201-0 F. WASHER 8, 5037NB  1
 77 941201-0 F. WASHER 8, 5037NB  1
 78 911106-8 P.H. SCREW M4X8, NHP1310  1
 79 257179-0 RING 26, 5077B  1
 400 164095-8 GUIDE RULE, 4200H  1
 401 782016-4 OFFSET WRENCH 13, 5177B  1
 402 792446-190A N/A  1
 500 134441-9 BASE ASS'Y  1
 900 817709-5 CAUTION LABEL, 5077B  1

Page 3 of 3 8/18/2010


